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« Table ARH 3 Discs (L) Without Piston

Parts catalog

E Code Product description = E Code Product description =
1 |2769416533-3 | Concave Ntched Disc 26”X 4,75 H Rd 1.1/16” + 5H Sq. T4mm R=104mm Internal Bevel 3 || 35 6020310234-0 | Screw Type A3 1/2" X 2" 12F Gr2 Rp 15
1 |2769436533-2 | Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 || 36 | 5530050076-4 | Small Support Of Hub 2
1 |2770436533-6 | Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 || 37 15022060096-0 | Lower Gang 1
1 |2770476533-4 | Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 || 38 {6020050118-0 | Cotterpin 1/4" X 2.1/2" 4
1 |2669416533-7 | Smooth Concave Disc26”X 4,75 H Rd 1.1/16” + 5H Sq. 14mm R=104mm Internal Bevel 3 || 39 | 5280050023-0 | Rod Fixador 1
1 12669436533-6 | Concave Plain Disc Blade 26 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 || 40 | 5008060002-7 | Reversal Handle 1
1 12670436533-0 | Concave Plain Disc Blade 28 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 || 41 |5566070003-9 | Male Rod 1
1 | 2670476533-8 | Concave Plain Disc Blade 28 X 7,50 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 || 42 |5040120761-6 | Fixation Bar Support 1
1 12671436533-8 | Concave Plain Disc Blade 30 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 || 43 15022110019-8 | Upper Gang 1
*2 | 5498010009-2 | Complete Guide Wheel 1 || 44 |6020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 6
3 15080010127-9 | Bushing Of #81,80 X @110 X 125,3Mm 3 || 45 5530130033-5 | Support 1
4 15232150010-2 | Complete Guide Wheel Shaft 1 || 46 | 5008060003-5 | Reversal Handle 1
5 |5530012319-7 | Support Of Hub Of Disc 1 || 47 |6020312300-3 | Hexagonal Head Bolt 1/2" X 2.1/2" 12F W Gr5 Rp 2
6 | 5040120786-1 | Fixation Bar Of Angle 1 || 48 |5432120050-0 | French Head Pin @3/4" X 83Mm 3
7 |5232020001-6 | Shaft Of Lower Support Union 1 || 49 |5432120108-6 | French Head Pin @28 X 105Mm 2
8 |6020050114-7 | Cotterpin 1/4" X 1.1/2" 5 || 50 | 5080050015-7 | Excentric Bushing 1
9 |5456020005-9 | Nut 1.1/2" 14F 4 || 51 |5432030124-9 | Pin @5/8" X 70Mm Special 1
10 | 6020311115-3 | Hexagonal Head Bolt 3/4" X 3" 10F Unc1A Gr5 Rt 4 || 52 |5352070015-0 | Complete Fixed Scraper 3
11 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 10 || 53 |6020250210-8 | Helical Spring @40 X @54 X 550Mm 1
12 | 6020050108-2 | Cotterpin 3/16" X 2" 4 || 54 |5024010485-4 | Smooth Washer #60,5 X @80 X 2,00Mm 1
13 16020130108-7 | Grease Fitting 1/8" 7 || 55 |5024010185-5 | Smooth Washer 38,4 X 3108 X 8,70Mm 2
14 | 5456010098-4 | Cube Nut 2 || 56 | 50800204710 | Bushing Of #19,4 X #26,4 X 23Mm 1
15 | 6020390293-2 | Lock @5,75 X 40Mm 2 || 57 | 55301601700 | Reversible Support 1
16 | 6020310487-4 | Heavy Elastic Pin @6 X 75Mm 1 || 58 |5368030010-7 | Rear Bearing 1
17 | 6020310489-0 | Heavy Elastic Pin @10 X 75Mm 1 || 59 | 6020350074-5 | Bearing 32212 1
18 | 5558010325-0 | Lock Of Nut Of Hub 1 || 60 | 5080010128-7 | Bushing Of 399,80 X @121 X 123Mm 1
19 | 5484030028-8 | Complete Regulator 1 || 61 |5566070004-7 | Female Rod 1
20 | 5506010005-4 | Roller 0f @16,7 X @1.5/8" X 36Mm 1 || 62 | 5484030029-6 | Spare Regulator 1
21 1 6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 6 || 63 |5566020019-2 | Regulator Rod 1
*22|5204020033-9 | Grease Disc Hub (Grease) 3 || 64 |6020250343-0 | Helical Spring #42,5X @64,5 X 220Mm 1
23 160203102200 | Allen Bolt C/C5/8" X 1.1/2" 11F Unc1A C112.9 Rt (Phosphated) 2 || 65 |5456010063-1 | Hexagonal Nut @1" With Hole 06,3Mm 1
24 1 6020050122-8 | Cotterpin 3/8" X 2.1/2" 1 || 66 | 5456010046-1 Hexagonal Nut@1.1/4" Rg Special 1
25 | 5024010486-2 | Felt Washer @82 X @113 X 10Mm 1 || 67 | 5080020727-1 | Bushing Of @27 X @38 X 20Mm 1
26 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 17 || 68 | 5080010096-5 | Spring Bushing 1
27 16020010412-1 | Pressure Washer 5/8" Media Industry 6 | 69 |6020050108-2| Cotterpin 3/16" X 2" 1
28 1 6020010414-8 | Pressure Washer 3/4" Media Industry 6 || 70 | 5352070014-1 | Fixed Scraper 3
29 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 6 || 71 |5136200068-1 | Plate Of Scraper 6
30 | 5432030123-0 | Pin @17 X 54Mm Machined 3 || 72 1 6020311160-9 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 12
31 6020311093-9 | Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt 1 || 73 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 3
32 | 5024010142-1 | Smooth Washer #20,3 X #46,5 X 3,00Mm 3 || 74 1 6020010406-7 | Pressure Washer 3/8" Media Industry 12
33 16020010410-5 | Pressure Washer 1/2" Media Industry 17 || 75 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 12
34 | 5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm(Galvanised) 2
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c _1&8|8| ¢ _|&8|a
k] Code Product description =3 3| e Code Product description =33
HE HE
=< | << =< | <
1 | 5040120761-6 | Fixation Bar Support 1 *39 6020055692-8 | Hydraulic Cylinder "0.D" @1.5/8" X #2.1/2" X 222Mm(Course) X 443Mm(Closed) 1
1 | 5566010010-4 | Complete Rod 1 || 40 | 5530160170-0 | Reversible Support 1
2 | 5484030028-8 | Complete Regulator 1 40 | 5530160142-4 | Reversible Support 1
2 | 5484030010-5 | Complete Regulator 1 || 41 | 5368030010-7 | Rear Bearing 1
*3 | 5498010009-2 | Complete Guide Wheel 1 42 | 5080050015-7 | Excentric Bushing 1
4 | 5530130033-5 | Support 1 42 | 5080050009-2 | Excentric Bushing 1
4 15530130017-3 | Support 1 || 43 | 5080020471-0 | Bushing Of @19,4 X 26,4 X 23Mm 1
5 |5232150010-2 | Complete Guide Wheel Shaft 1 44 | 5080010128-7 | Bushing 0f 99,80 X @121 X 123Mm 1
*6 | 5204020033-9 | Grease Disc Hub (Grease) 3 | 4 || 45 52800500230 | Rod Fixador 1
7 | 5530050076-4 | Small Support Of Hub 2 | 4 || 45 |5280050010-9 | Rod Fixador 1
8 | 5530012319-7 | Support Of Hub Of Disc 1 46 | 5232020001-6 | Shaft Of Lower Support Union 1
8 | 5232160092-1 | Complete Central Shaft 1 || 47 | 5432030123-0 | Pin @17 X 54Mm Machined 1
9 | 5022060096-0 | Lower Gang 1 48 | 5432030124-9 | Pin #5/8" X 70Mm Special 1
9 | 50220600944 | Lower Gang 1 49 | 5506010005-4 | Roller 0f 3#16,7 X #1.5/8" X 36Mm 1
10 | 5022110019-8 | Upper Gang 1 50 | 6020350074-5 | Bearing 32212 1
10 | 5022110014-7 | Upper Gang 1 || 51 | 6020050122-8 | Cotterpin 3/8" X 2.1/2" 1
11 | 5352070015-0 | Complete Fixed Scraper 3 | 4 || 52]6020311093-9 | Hexagonal Head Bolt 3/4" X 1.3/4" 10F Unc1A Gr5 Rt 1
12 | 53480500020 | Limiter Of Lower Gang 2 || 53 | 6020311047-5 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 1
13 | 5040120786-1 | Fixation Bar Of Angle 1 53 | 6020311053-0 | Hexagonal Head Bolt 1/2" X 1.3/4" 12F W Gr2 Rp 1
13 | 5040120147-2 | Fixation Bar Of Angle 1 || 54 | 6020310788-1 | Hexagonal Nut 1.1/8" 7F Unc Gr5 Ch.1.3/4" Height 28,50Mm 1
14 | 6020310489-0 | Heavy Elastic Pin 310 X 75Mm 1 55 | 5024010485-4 | Smooth Washer #60,5 X @80 X 2,00Mm 1
15 | 5456010098-4 | Cube Nut 2 56 | 5024010486-2 | Felt Washer @82 X @113 X T0Mm 1
16 | 5372011048-9 | Hose #3/8" X 1900Mm With 1Tcg And 1Trf With Male Quickly Coupling 1 57 | 5024010087-5 | Smooth Washer @30 X #66,5 X 4,75Mm 1
16 | 5372011101-9 | Hose @3/8" X 2200Mm With 1Tcg And 1Trf With Male Quickly Coupling 1 58 | 5558010325-0 | Lock Of Nut Of Hub 1
17 | 5138010028-6 | Wrench W/Hexagonal Nut 3/4” 1 59 | 5080010127-9 | Bushing Of #81,80 X @110 X 125,3Mm 315
18 | 5138030001-3 | Wrench For Hexagonal Nut 5/8" - 3/4"-7/8"-1"-1.1/8" 1 60 | 5432120050-0 | French Head Pin #3/4" X 83Mm 316
19 | 2769416533-3 | Concave Ntched Disc 26”X 4,75 HRd 1.1/16” + 5H Sq. 14mm R=104mm Internal Bevel 3 | 4 || 60 | 5432120087-0 | French Head Pin @3/4" X 55Mm 1
19 | 2769436533-2 | Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 | 4 || 61 |5432120108-6 | French Head Pin @28 X 105Mm 2
19 | 2770436533-6 | Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 | 4 || 62 |5460030007-8 | Clamp With Hole For Bolt @1/2" 2
19 | 27704765334 | Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 | 4 || 6360203902932 | Lock 35,75 X 40Mm 2
19 | 2669416533-7 | Smooth Concave Disc26”X 4,75 H Rd 1.1/16” + 5H Sq. 74mm R=104mm Internal Bevel 3 | 4 || 6460200501147 | Cotterpin 1/4" X 1.1/2" 719
19 | 2669436533-6 | Concave Plain Disc Blade 26 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 | 4 || 64 |6020050108-2 | Cotterpin 3/16" X 2" 1
19 | 2670436533-0 | Concave Plain Disc Blade 28 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 | 4 || 656020050118-0 | Cotterpin 1/4" X 2.1/2" 416
19 | 2670476533-8 | Concave Plain Disc Blade 28 X 7,50 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 | 4 || 66 6020310234-0 | Screw Type A3 1/2" X 2" 12F Gr2 Rp 15 | 20
19 | 2671436533-8 | Concave Plain Disc Blade 30 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14Mm R=104Mm Internal Bevel 3 | 4 || 67 6020310220-0 | Allen Bolt C/C5/8" X 1.1/2" 11F Unc1A CI12.9 Rt (Phosphated) 2
20 | 6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 6 68 | 5432120023-3 | French Head Pin #3/4" X 62Mm 1
21 | 6020311115-3 | Hexagonal Head Bolt 3/4" X 3" 10F Unc1A Gr5 Rt 4 | 2 |69 |5484030029-6 | Spare Regulator 1
22 1 6020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 6 | 8 || 69 | 5484030009-1 | Spare Regulator 1
23 | 5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm(Galvanised) 2 70 | 5566020019-2 | Regulator Rod 1
24 | 5024010185-5 | Smooth Washer #38,4 X #108 X 8,70Mm 2 | 4 || 71 6020250343-0 | Helical Spring #42,5 X §64,5X 220Mm 1
25 | 5024010142-1 | Smooth Washer #20,3 X #46,5 X 3,00Mm 3 | 6 || 71]6020250270-1 | Helical Spring @39 X @65 X 220Mm 1
26 | 5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm 2 || 72 | 5456010063-1 | Hexagonal Nut @1" With Hole 06,3Mm 1
27 | 6020010410-5 | Pressure Washer 1/2" Media Industry 16 | 21 || 72 | 6020310786-5 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 15,00Mm 1
28 |1 6020010414-8 | Pressure Washer 3/4" Media Industry 6 | 8 || 73 | 5456010046-1 | Hexagonal Nut @#1.1/4" Rg Special 1
29 | 6020010412-1 | Pressure Washer 5/8" Media Industry 6 74 | 5080020727-1 | Bushing Of @27 X @38 X 20Mm 1
30 | 5456020005-9 | Nut 1.1/2" 14F 4 | 6 | 75 |5080010096-5 | Spring Bushing 112
31 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 15 1 21 || 76 | 6020050108-2 | Cotterpin 3/16" X 2" 1
32 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 6 77 | 5364010001-6 | Adjustment Bushing 1
33 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 10 78 | 5352070014-1 | Fixed Scraper 314
34 1 6020310786-5 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 15,00Mm 2 || 79 | 5136200068-1 | Plate Of Scraper 6 | 8
35 | 6020130108-7 | Grease Fitting 1/8" 4 80 | 6020311160-9 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 12116
36 | 6020130114-1 | Grease Fitting 1/8" 3 | 5 || 81]6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 314
37 | 6020250224-8 | Helical Spring @39 X @65 X 178Mm 2 || 82 | 6020010406-7 | Pressure Washer 3/8" Media Industry 12 | 16
38 | 6020310487-4 | Heavy Elastic Pin @6 X 75Mm 1 83 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 12116
*39 1 6020055694-4 | Hydraulic Cylinder "0.D" @1.1/4" X 32" X 267Mm(Course) X 485Mm(Closed) 1
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 Table ARH Heavy W/Piston

2 88 AR
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k] Code Product description =33 98| & Code Product description =3 3 3
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CAN-AN- BN --AN-3

< < | < = | < | <
*1 |5204020033-9 | Grease Disc Hub (Grease) 31415 34 | 6020390293-2 | Lock @5,75 X 40mm 2
*2 15498010023-8 | Complete Guide Wheel (Plain Disc 22" X 6,00mm) 1 35 16020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 2
*3 160200557240 | Hydraulic Cylinder "0.D" @#1.5/8" X #2.1/2" X 216mm(Course) X 495mm(Closed) 1 36 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50mm 6 1 11]13
*316020055684-7 | Hydraulic Cylinder "0.D" @1.5/8" X @2.1/2" X 217mm(Course) X 490mm(Closed) 111 37 | 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00mm 1
4 12769416533-3 | Concave Ntched Disc 26”X 4,75 HRd 1.1/16” + 5H Sq. 14mm R=104mm Internal Bevel 314 |5 |]|38|6020310760-1| Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00mm 2
4 12769436533-2 | Concave Notched Disc Blade 26 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14mm R=104mm Internal Bevel 31415 39 16020310756-3 | Hexagonal Nut 1/2" 12F W Gr5 Ch.3/4" Height 11,00mm 15120 25
4 |2770436533-6 | Concave Notched Disc Blade 28 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14mm R=104mm Internal Bevel 31415 40 | 5456010033-0 | Hexagonal Nut @1.1/4" 7F Baixa 1
4 | 2770476533-4 | Concave Notched Disc Blade 28 X 7,50 Hc Rd 1.1/16 + 5H Sq Countersunk 14mm R=104mm Internal Bevel 345 41| 6020130108-7 | Grease Fitting 1/8" 10 1112
4 126694165337 | Smooth Concave Disc26”X 4,75 H Rd 1.1/16” + 5H Sq. 14mm R=104mm Internal Bevel 314 |5 | 42]6020130112-5  Grease Fitting 1/8" 1
4 | 2669436533-6 | Concave Plain Disc Blade 26 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14mm R=104mm Internal Bevel 31415 43 16020310487-4 | Heavy Elastic Pin @6 X 75mm 1
4 |2670436533-0 | Concave Plain Disc Blade 28 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14mm R=104mm Internal Bevel 31415 44 1 60203104890 | Heavy Elastic Pin @10 X 75mm 1
4 12670476533-8 | Concave Plain Disc Blade 28 X 7,50 Hc Rd 1.1/16 + 5H Sq Countersunk 14mm R=104mm Internal Bevel 3145 45 |15372011052-7 | Hose @3/8" X 1800mm With 1Trg And 1Trf With Male Quickly Coupling 2
4 12671436533-8 | Concave Plain Disc Blade 30 X 6,00 Hc Rd 1.1/16 + 5H Sq Countersunk 14mm R=104mm Internal Bevel 31415 45 |1 6020250736-3 | High Pressure Hydraulic Hose 3/8" X 750mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.4800Psi) 1
5 |5138010028-6 | Wrench W/Hexagonal Nut 3/4” 1 45 16020250943-9 | High Pressure Hydraulic Hose 3/8" X 500mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.4800Psi) 1
6 | 5138030001-3 | Wrench For Hexagonal Nut 5/8" - 3/4"-7/8"-1"-1.1/8" 1 45 |1 6020250942-0 | High Pressure Hydraulic Hose 3/8" X 950mm With 1Tcg 90° And 1Trg (Sae 100R2 At - 111
7 15530140036-4 | Reversion Support 1 46 |5530130017-3 | Support 1
7 15530140032-1 | Reversion Support 111 47 | 5530480012-6 | Support Of Bushing 1
8 |5530140030-5 | Regulation Support 1 48 | 5562010027-6 | Complete Retainer Valve 1
8 |5530140039-9 | Regulator Support 1 49 | 5040120368-8 | Bar 63,5 X 120X 12,5mm 1
9 | 5530210005-4 | Adjustmente Of Support Of Arh-P 3 Discs 1 50 | 5484030016-4 | Piston Regulator 1
9 155302100046 | Adjustmente Of Support Of Arh-P 4/5 Discs 111 51 | 5080010094-9 | Guide Bushing 1
10 | 5530140037-2 | Upper Support 1 52 | 5040090025-3 | Bar 0f 2" X 3/8" X 322mm 2
10 | 5530140031-3 | Upper Support 111 52 | 5040090023-7 | Bar 2”X 3/8"X 565mm 2
11 1 5530010965-8 | Large Support Of Hub Of Disc 1 52 1 5040090026-1 | Bar 0f 2" X 1/2" X 1175mm Complete 1
12 | 5022060082-0 | Lower Gang Arh-P 3 Discs 1 53 1 5232020146-2 | Shaft Of Lower Support Union 1
12 |5022060062-6 | Lower Gang Arh-P 4 Discs 1 54 | 5432160006-1 | Pin Of 359,8 X 380mm 1
12 | 5022060075-8 | Lower Gang Arh-P 5 Discs 1 55 1 5432120099-3 | French Head Pin @3/4" X 45mm 51615
13 15022010055-0 | Upper Gang (Arh-P 03 Discs) 1 55 1 5432120087-0 | French Head Pin @3/4" X 55mm 2
13 15022010052-6 | Upper Gang (Arh-P 04/05 Discs) 111 56 | 5432120108-6 | French Head Pin @28 X 105mm 2
14 1 5432030123-0 | Pin @17 X 54mm Machined 1 57 1 5352070015-0 | Complete Fixed Scraper 3/14|5
15 | 5432120023-3 | French Head Pin #3/4" X 62mm 111 58 | 5484030010-5 | Complete Regulator 1
16 | 5432120050-0 | French Head Pin @3/4" X 83mm 2011 59 1 5080010387-5 | Bushing 2
17 | 5040090027-0 | Bar Of 2" X 5/8" X 1265mm 1 60 | 5530010964-0 ' Small Support Of Hub Of Disc 1134
17 | 5040120367-0 | Bar Of 51 X 1875mm X 5/8" 1 60 | 5530010963-1 | Central Supportof Hub Of Disc 1
17 | 5040120374-2 | Bar 51 X 2485mm X 5/8” 1 61 | 6020430311-0 | Complete Retainer Double Valve 1
18 |5024010240-1 | Smooth Washer @90 X @118 X 9,5mm 11212 62 | 6020010060-6 | 0°Ring 6-040 N3006-90Nbr (18,00) 4
19 | 5024010241-0 | Smooth Washer #21/32" X @130 X 12mm 3156 ||63]|6020390118-9 | Plastic Cover 21S - Pebd 4
20 | 50240101421 | Smooth Washer 320,3 X §46,5 X 3,00mm 7 |11 12| | 64|5412010088-5 Nipple R.7/8" UnfX R.3/4" Unf X 47mm With Hexagonal 1" 4
21 | 6020010406-7 | Pressure Washer 3/8" Media Industry 2 65 | 60203111609 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 121 16| 20
22 16020010412-1 | Pressure Washer 5/8" Media Industry 517 | 8|66 5352070014-1| Fixed Scraper 3145
23 16020010414-8 | Pressure Washer 3/4" Media Industry 6 | 11|13 | | 67 | 6020310183-2  Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 3145
24 16020010410-5 | Pressure Washer 1/2" Media Industry 15120 | 25 | | 68 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50mm 1216 | 20
25 1 6020311037-8 | Hexagonal Head Bolt 3/8" X 2.1/2" 16F Unc1A Gr2 Rp 2 69 | 6020010406-7 | Pressure Washer 3/8" Media Industry 12116 | 20
26 |6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 315 6 || 70 5136200068-1| Plate Of Scraper 6 810
27 1 6020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp 2 71 | 5484030009-1/ Spare Regulator 1
28 16020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 3 | 3 || 72/5364010001-6 | Adjustment Bushing 1
29 16020310234-0 | Screw Type A3 1/2" X 2" 12F Gr2 Rp 15120 | 25 | | 73 | 5080010096-5 | Spring Bushing 2
30 | 6020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 6 | 8 | 10|  746020250270-1 Helical Spring @39 X @65 X 220mm 1
31 160200102757 | Retaining Ring E-60 2 75 1 6020310786-5 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 15,00mm 1
32 16020050114-7 | Cotterpin 1/47X 1.1/2" 8| 9 10 | 76  5456010046-1  Hexagonal Nut@1.1/4" Rg Special 1
33 | 6020050122-8  Cotterpin 3/8" X 2.1/2" 1 77 15566020019-2| Regulator Rod 1
33 16020050124-4 | Cotterpin 3/8" X 3" 111

. sRE0000.__________________________________________________________]|
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« Disc Hub (All Models)

Item
Al

Code Product description

5456020007-5 | Nut @48,7 - 14 Fpp-W (Special)
6020350074-5 | Bearing 32212

5538010001-0 | Greaser Hub Cover

5232011083-1 | Hub Shaft

6020310083-6 | Flat Head Allen Bolt 1/4" X 1/2" 20F Unc1A C18.8 Rt (Phosphated)
6020130108-7 | Grease Fitting 1/8"

6020350056-7 | Bearing 32210

5558020002-7 | Lock(Small)

6020350312-4 | Retainer @63,00 X @110,00 X 13,00Mm
5204020082-7 | Grease Disc Hub

6020010285-4 | Retaining Ring I-110

6020190118-1 | Gascket @112,5 X 1/64" With 3 Holes @7,5Mm

O 00 N O L1 B W N =

-
o

—_
py
S U i S N

—_
N

* Guide Wheel ARH (L) -

Item
Al

Code Product description

5326030030-6 | Complete Shank

5204010434-8 | Complete Depth Wheel Hub

5352070012-5 | Wheel Guide Scraper

6020010414-8 | Pressure Washer 3/4" Media Industry

6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
5024010001-8 | Smooth Washer #23,5 X @44,5 X 4,75Mm

6010600134-3 | Ring Of Guide Wheel

6020310798-9 | Nut 7/8" 14F Unf Gr5 Ch.1.1/4" Height 22,00Mm

9 |2863438202-1 | Coulter Plain Disc Blade 20 X 6,00 Hc Rd 83Mm + 8H Rd 11Mm R=69,5Mm + 6H Rd 11Mm R=119Mm
10 | 5096020002-8 | Cap With Hexagonal Of Deph Wheel

11 16020050109-0 | Cotterpin 1/8" X 1.1/2"

12 | 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt

13 | 6020010406-7 | Pressure Washer 3/8" Media Industry

14 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm

15 | 6020130108-7 | Grease Fitting 1/8"

16 | 5204010076-8 | Wheel Hub

17 16020350080-0 | Bearing 30207

18 | 6020350062-1 | Bearing 32206

19 | 6020350246-2 | Retainer #41,00 X 073,00 X 13,00Mm
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¢ GUIde Wheel ARH Heavy E Code Product description =
1 |5326030054-3 | Complete Shank 1
2 |5352070012-5 | Wheel Guide Scraper 2
3 | 2865437404-1 | Coulter Plain Disc Blade 22 X 6,00 Hc Rd 110Mm + 6H Rd 13,5Mm D=265Mm Doble Bevel 1
4 15204010433-0 | Gude Wheel Hub 1
5 16010600979-4 | Ring Of Guide Wheel 1
6 |5096020004-4 | Wheel Hub Cap 1
7 16020050102-3 | Cotterpin 1/8" X 2.1/2" 1
8 | 6020310800-4 | Nut 1" 14F Uns Gr5 Ch.1.1/2" Height 22,00Mm 1
9 |6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 2
10 | 6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt 6
11 1 6020311020-3 | Hexagonal Head Bolt 5/16" X 1/2" 18F Unc1A Gr2 Rt 1
12 | 5024010039-5 | Smooth Washer 26,2 X 344 X 4,75Mm 1
13 16020010410-5 | Pressure Washer 1/2" Media Industry 6
14 1 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 6
15 16020130108-7 | Grease Fitting 1/8" 1
16 | 6020350224-1 | Retainer 55,00 X 390,00 X 12,50Mm 1
17 |1 6020350056-7 | Bearing 32210 1
18 |6020350080-0 | Bearing 30207 1
ko4 19 | 5204010106-3 | Guide Wheel Hub 1
« Hydraulic Cylinder ARH (L) glg
aa
E Code Product description =2
X | X
2|
1 |5144040329-1 | Jacket @50,80 (#2") x 420mm 1
1 |5144010237-2 | Jacket 363,50(02.1/2") x 366mm 1
2 |5326020235-5 | Piston Rod @31,75 (1.1/4") x 455mm 1
2 |5326020221-5 | Piston Rod §41,27(1.5/8") X 368Mm 1
3 15236010017-0 | Piston Plung 2" 1
3 15236010007-3 | Piston Plung 029,6 X 062,60 X 40MM 1
4 15152010024-9 | Piston Coupling 2" 1
4 15152010037-0 | Piston Coupling #41,7 X #63,1 X 53MM 1
5 |5456050019-2 | Nut Fron Piston 1
5 |5456050005-2 | Cylindric Nut 73,75 12F (Piston) 1
6 |6020310802-0 | Self-Locking Nut With Nylon 3/4" 16F Unf Gr5 Ch.1.1/8" H.22,50Mm 1
6 |6020310814-4 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.20,00Mm 1
7 15024010336-0 | Smooth Washer @19,5 X #35,5 X 3,00Mm 1
7 15024010110-3 | Smooth Washer @27 X @38 X 1/4" 1
8 |6020390042-5 | Plastic Cover Bt-21 2
For spare parts order, please check in the cylinder 9 16020190064-9 Repa?r K?t For Hydraul?c Cyl?nders "DA"1.1/4"X 2" 1
jacket (1), the following: - Baldan part number with 11 9 16020190065-7 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 2.1/2" 1

numbers, the manufacturer code, name and manufac-
turer date.

ARH10017 n
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All

Code Product description

Item

« Hydraulic Cylinder ARH 3 Discs Heavy -

5144010176-7 | Jacket 363,50 (©2.1/2") x 390mm

5326010440-0 | Piston Rod #41,27 (1.5/8”) x 355mm Complete
5236010005-7 | Piston Plung de 826,72 x #62,90 x 60mm

5152010037-0 | Piston Coupling 41,7 X #63,1 X 53MM

5456140002-7 | Nut W/Nylon R.1" Uns 14Fpp - Wrench 1.1/2" - Height 28,0Mm Special
6020390042-5 | Plastic Cover Bt-21

5456050005-2 | Cylindric Nut 73,75 12F (Piston)

5024010110-3 | Smooth Washer 327 X @38 X 1/4"

6020190065-7 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 2.1/2"
6020310199-9 | Allen Bolt C/C1/2" X 2.1/2" 12F W CI12.9 Rt (Phosphated)
5252010088-1 | Piston Hitch 2.1/2"

6020010410-5 | Pressure Washer 1/2" Media Industry

6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm
5326010441-8 | Piston Rod @41,27(1.5/8") X 388mm
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For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with 11
numbers, the manufacturer code, name and manufac-

turer date.

« Hydraulic Cylinder ARH 4 and 5 Discs Heavy

Al

Code Product description

Item

5144010176-7 | Jacket 363,50 (82.1/2") x 390mm

5326020185-5 | Piston Rod #41,27(1.5/8") x 350mm Complete

5236010005-7 | Piston Plung de 026,72 x 362,90 x 60mm

5152010037-0 | Piston Coupling @41,7 X 63,1 X 53MM

5456140002-7 | Nut W/Nylon R.1" Uns 14Fpp - Wrench 1.1/2" - Height 28,0Mm Special
6020390042-5 | Plastic Cover Bt-21

5456050005-2 | Cylindric Nut 73,75 12F (Piston)

5024010110-3 | Smooth Washer @27 X @38 X 1/4"

6020190065-7 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 2.1/2"
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For spare parts order, please check in the cylinder
jacket (1), the following: - Baldan part number with 11
numbers, the manufacturer code, name and manufac-

turer date.
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o Stickers

Parts catalog

Code

Item

Product description

All

ARH (L)
ARH Heavy

6020071092-7
1 16020072001-9

—_

Sticker Arh-Baldan (400 X 60Mm)
Sticker Arh (Heavy)-Baldan (105 X 700Mm)
Sticker Lubricate And Retighten (58 X 195Mm)

2 16020070886-8

>> BALDAN

v, 12§ EGOOT AT

Item 1

A ATENGAO ‘ A CAUTION | A ATENCION
LUBRIFIQUE O LUBRICATE LUBRIQUE EL
IMPLEMENTO THE ENGINE EQUIPO Y APRIETE
E APERTES 0S AND TIGHTEN LOS TORNILLOS

PARAFUSOS THE BOLTS DAILY DIARIAMENTE
DIARIAMENTE
Item 2
ARH10017
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